
Spare parts list

 

CL5100i 25/35 W/HE

6721110398
(2025/05) db

1



 2025/05 2 6721110398 



 2025/05 3 6721110398 



CL5100 35 HE 7 733 703 789 5
CL5100i 25 HE 7 733 703 787 5
CL5100i W 25 HE 7 733 703 786 7
CL5100i W 35 HE 7 733 703 788 7

 2025/05 4 6721110398 



Spare parts list

CL5100 35 HE       7733703789

CL5100i 25 HE       7733703787

 2025/05 5 6721110398 



CL5100 35 HE       7733703789

CL5100i 25 HE       7733703787

Description Ordering no. C
L5

10
0 

35
 H

E
C

L5
10

0i
 2

5 
H

E

Remarks
1 Front cover compl. 8 750 501 738 ■ ■
2 Decorative ring (silver) 8 750 501 567 ■ ■
3 Front cover 8 750 501 739 ■ ■
4 Axial flow fan 8 750 501 572 ■ ■
5 Fan motor 8 736 502 378 ■ ■
6 Support fan motor 8 750 501 673 ■ ■
7 Condenser compl 8 750 503 922 ■ ■
8 Side panel left 8 750 501 639 ■ ■
9 Top cover 8 750 501 679 ■ ■

10 Partition panel 8 750 502 578 ■ ■
11 Side panel right 8 750 501 669 ■ ■
12 Cover 8 750 502 215 ■ ■
13 Handle 8 750 501 573 ■ ■
14 Wire joint 7 739 832 394 ■ ■
15 Chassis 8 736 502 379 ■ ■
16 Compressor 8 750 502 582 ■ ■
17 Rear net 8 750 502 583 ■ ■
18 valve compl.4-way 8 750 501 565 ■ ■
19 Gas valve 3/8" 7 739 832 382 ■ ■
20 Valve 4-way 8 750 501 562 ■ ■
21 Valve plate 8 750 501 680 ■ ■
22 Liquid valve compl 8 736 502 380 ■ ■
23 Liquid valve 7 739 832 386 ■ ■
24 Expansion valve 8 736 502 381 ■ ■
25 Copper nut 3/8" 7 739 832 338 ■ ■
25 Pipe Nut TLM-A01 1/4" 7 739 832 339 ■ ■
26 Temperature sensor 8 750 503 925 ■ ■
27 Terminal board 8 736 502 365 ■ ■
28 Control box compl 8 736 502 382 ■ ■
29 Cover control box 8 750 503 928 ■ ■
30 Housing 8 750 503 937 ■ ■
31 Logo Bosch 8 736 502 367 ■ ■
32 Crankcase electric heating strip 8 750 501 157 ■ ■
33 Heating cable 8 750 503 903 ■ ■
34 Compressor wire subassembly 7 733 700 171 ■ ■

 2025/05 6 6721110398 



Spare parts list

CL5100i W 25 HE       7733703786

CL5100i W 35 HE       7733703788

 2025/05 7 6721110398 



CL5100i W 25 HE       7733703786

CL5100i W 35 HE       7733703788

Description Ordering no. C
L5

10
0i

 W
 2

5 
H

E
C

L5
10

0i
 W

 3
5 

H
E

Remarks
1 Panel assembly 8 750 500 293 ■ ■
2 Filter 7 739 832 499 ■ ■
3 Display compl. 8 750 501 604 ■ ■
4 PCB Display 8 750 502 566 ■ ■
5 Cover 8 750 501 598 ■ ■
6 Frame 8 736 502 383 ■ ■
7 Screw cap 7 739 835 129 ■ ■
8 Cover 8 750 501 596 ■ ■
9 Horizontal louver 8 750 500 295 ■ ■

10 Evaporator compl 8 736 502 384 ■ ■
11 Cover fan motor 8 750 503 893 ■ ■
12 Fan motor 8 736 502 385 ■ ■
13 Bearing 8 750 502 229 ■ ■
14 Cross flow fan 8 750 501 602 ■ ■
15 Chassis compl. 8 750 501 583 ■ ■
16 Chassis compl. 8 750 501 584 ■ ■
17 Louver motor 7 739 832 349 ■ ■
18 Vertical louver 8 750 501 681 ■ ■
19 Cover 8 750 501 569 ■ ■
20 Drain hose 7 739 832 497 ■ ■
21 Shaft 7 739 835 004 ■ ■
22 stepper motor 8 733 500 249 ■ ■
23 Plug Condensate tray 8 750 502 927 ■ ■
24 Bearing holder 7 739 832 344 ■ ■
25 Pipe clamp board 7 739 832 487 ■ ■
26 Mounting plate 8 750 500 291 ■ ■
27 Control box compl. 8 750 501 621 ■ ■
28 Cover control box 8 750 501 600 ■ ■
29 Main control board 8 750 503 897 ■ ■
30 Room temperature sensor 8 750 501 485 ■ ■
31 Pipe Temperature Sensor 8 750 501 484 ■ ■
32 Wire joint 8 750 500 110 ■ ■
33 Remote controller 8 750 500 292 ■ ■
34 Seal ring 7 739 832 361 ■ ■
35 Drain hose 7 739 832 362 ■ ■
36 Air freshening filter 7 739 832 363 ■ ■
37 Check valve 8 733 500 276 ■ ■
38 Ion generator 8 750 501 606 ■ ■
39 Support remote controller 8 750 503 979 ■ ■
40 Copper nut 3/8" 7 739 832 338 ■ ■
40 Pipe Nut TLM-A01 1/4" 7 739 832 339 ■ ■

 2025/05 8 6721110398 



 2025/05 9 6721110398 


